Closed Cycle Cooling Tower Feasibility
Assessment for Turkey Point Nuclear
Units 3 and 4

July 11, 2016

Prepared for:

Southern Alliance for Clean Energy

Prepared by:

Powers Engineering
San Diego, California



Table of Contents

Page
I. EXECULIVE SUMIMATY ..c.utiiiiiiiiiiiitiieeteeit sttt et sttt et st sae et st sbe et eaeesbeeaeeanens 1
II.  Cooling Systems at U.S. Nuclear Power Plants..............cccceveiiiriiniienieeiieieceeeeeee e 3
A. OVETVIEW ..ttt ettt et a e et he e et e s h et e bt e e et e e bt e sab e e bt e sseeeabeesabeenbeesaeeenseenareans 3
B. Closed Cycle Canal Cooling System in Use on Turkey Point Nuclear Units 3 and 4.... 4
C. Effect of Units 3 and 4 Uprates on Cooling Canal System Performance....................... 6
[...]
Turkey Point site. Also, the purpose of the project would be to reduce impacts on marine and
subterranean ecosystems, by reducing MDWASD ocean outfall discharges and the impacts of

130 U.S. Environmental Protection Agency Region I - New England, Docket 08-007, In the matter of Dominion
Energy Brayton Point, LLC, Brayton Point Power Station, Somerset, Massachusetts, NPDES Permit No.
MA0003654Proceedings under Section 309(a)(3) of the Clean Water Act, as amended, Findings and Order for
Compliance, December 17, 2007.

1 bid, p. 5. “By January 2, 2008, commence the process to obtain all permits and approvals . . . Within five days of
obtaining all permits and approvals or April 6, 2009, whichever is later, issue the Notice to Proceed with
Engineering and Procurement for cooling tower construction to Dominion's contractor.”

12 Ibid, p. 6. “Within 36 months of obtaining all permits and approvals, (Dominion Energy must) complete tie-in of
all condenser units such that all permit limits are met.”

133 EPA Region 1, NPDES Permit No. MA0003654 - Authorization (issued to Dominion Energy Brayton Point,
LLC) to Discharge Under the National Pollutant Discharge Elimination System, February 29, 2012.

131,000 MW Blythe Solar Power Project, application filed August 24, 2009, approved September 15, 2010:
http://www.energy.ca.gov/sitingcases/blythe_solar/index.html; 250 MW Genesis Solar Energy Project, application
filed August 31, 2009, approved September 29, 2010:
http://www.energy.ca.gov/sitingcases/genesis_solar/index.html; 250 MW Abengoa Mojave Solar Project Power
Plant, application filed Aug. 10, 2009, approved Sept. 8, 2010: http://www.energy.ca.gov/sitingcases/abengoa/index.html.

32



hypersaline seepage from the CCS into the underlying aquifer. The permit to construct the Units
3 and 4 cooling towers can be obtained in one year if it is a state and county priority to issue the
permit.

C. Construction Can Be Completed in Approximately Three Years

Other large-scale cooling tower retrofits in addition to Brayton Point Station have been
constructed in approximately three years. Two examples are Palisades Nuclear and Plant Yates.

Palisades Nuclear began procurement and construction of retrofit cooling towers in mid-1971
and the cooling towers were operational in mid-1974.">> These cooling towers are shown in
Figures 8a and 8b.Georgia Power received regulatory approval to install the 40-cell back-to-back
cooling tower at Plant Yates in August 2001 and the cooling tower was operational in 2004."%'>7
These cooling towers are shown in Figures 9a and 9b.

X. Conclusion

Closed-cycle mechanical draft cooling towers are a feasible and cost-effective alternative to the
CCS, even if Units 3 and 4 operate for as little as ten years with the cooling towers in operation.
A conversion to cooling towers would eliminate: 1) the transfer of up to 100 mgd of water from
the L-31E Canal to the CCS for water temperature control purposes, and 2) the pumping of 14
mgd of Upper Floridan Aquifer supply for salinity control in the CCS. Use of MDWASD
reclaimed wastewater as cooling tower makeup water would also reduce the environmental
impacts of the current MDWASD of deep well injection at its SDWWTP, and provide Units 3
and 4 with a low salinity makeup water supply. This in turn would allow for a cost-effective
ZLD system that would eliminate wastewater discharges from the Units 3 and 4 cooling towers.
The use of mechanical draft cooling towers with ZLD technology at Turkey Point Units 3 and 4
represents the best available technology for eliminating surface water thermal discharge impacts
and hypersalinity impacts on the aquifer underlying the CCS.

133 EPA, 2002 TDD, p. 4-3. Procurement and construction of the cooling tower system began in mid- to late-1971.
The cooling towers became operational in May 1974.

13 Georgia Department of Natural Resources, response letter re Georgia Power Company, Plant Yates Consent
Order No. EPD-WQ-3742, NPDES Permit No. GA0001473, Coweta County, Georgia, August 16, 2001. “We
(Georgia DNR) concur with your choice to construct an evaporative cooling tower.”

7T, Cheek - Geosyntec Consultants, Inc. and B. Evans — Georgia Power Company, Thermal Load, Dissolved
Oxygen, and Assimilative Capacity: Is 316(a) Becoming Irrelevant? — The Georgia Power Experience, presentation
to the Electric Power Research Institute Workshop on Advanced Thermal Electric Cooling Technologies, July 8,
2008, p. 18. Plant Yates cooling tower became operational in 2004.

33



Attachment A



Nuclear Plant Retrofit Comparison for Powers Engineering 9-June-2009

Case 1A Case 2A Case 1B Case 2B
Water Salt Salt Fresh Fresh
Type ClearSky BTB | Wet BTB ClearSky BTB | Wet BTB
Cells 3x22=66 3x18=54 3x20=60 3x18=54
Footprint 3@529x109 3@433x109 3@481x109 3@433x109
Rough Budget | $115.6 million | $38.6 $109.1 $36.4

Basis: 830,000 gpm at 108-88-76. Plume point is assumed at 50 DB/90% RH.

Low clog film type fill is used for all of the selections, assuming any fresh water used
would likely be reclaimed water of some sort. Low clog fill has been used successfully
in various sea water applications. Intake screens would be required for the make-up sea
water to limit shells, etc. Make-up for the ClearSky tower would be approximately 80-
85% of the wet tower make-up on an annual basis. Budget is tower only, not including
basins. Infrastructure cost is estimated by some at 3 times the cost of the wet tower,
including such things as site prep, basins, piping, electrical wiring and controls, etc. Sub-
surface foundations such as piling can add significantly, and may be necessary for a
seacoast location. The estimates above are adjusted for premium hardware and
California seismic requirements, which are a factor in the taller back-to-back (BTB)
designs both for wet and ClearSky. These are approximate comparisons. Both the wet
towers and ClearSky towers could likely be optimized more than what has been estimated
here, and may have to be tailored to actual site space in any event. ClearSky has pump
head like a wet tower, is piped like a wet tower, and has higher fan power than a wet
tower to accommodate the increased air flow and pressure drop.

Coil type wet dry towers would cost significantly more, with premium tube (titanium for
sea water, and possibly for reclaimed water) and header materials. An appropriate
plenum mixing design has yet to be developed, but would also require non-corrosive
materials and high pressure drop on the air side. No coil type BTB wet dry towers are
likely to be proposed.




Bill Powers

Page 1 of 1

From:

Sent: Tuesday, June 09, 2009 9:27 AM

To:
Subject:

Bill,

PAUL.LINDAHL@ct.spx.com

bpowers@ powersengineering.com

Nuclear Comparison

A comparison of wet and ClearSky back to back towers for a reference duty is included in the attached summary.

SIPX

Paul Lindahl, LEED AP
Director, Market Development

SPX Thermal E

quipment & Services

7401 W 129th St

Overland Park,
TEL 913.664

KS 66213
.7588

MOB 913.522.4254
paul.lindahl@spx.com
www.spxcooling.com
www.balcke-duerr.com/

The information contained in this electronic mail transmission is intended by SPX Corporation for the use of the named individual or entity to which it is
directed and may contain information that is confidential or privileged. If you have received this electronic mail transmission in error, please delete it from

your system without copying or forwarding it, and notify the sender of the error by reply email so that the sender’s address records can be corrected.

6/14/2009



Attachment B












Attachment C



http://mww.gwpc.org/sites/default/files/event-sessions/9f Lott_Bob_0.pdf
2011 Ground Water Protection Council Annual Forum, Atlanta, Sept 24-28, 2011

*

ArizefiaRublic Servicg Com



Owner
Text Box
http://www.gwpc.org/sites/default/files/event-sessions/9f_Lott_Bob_0.pdf
2011 Ground Water Protection Council Annual Forum, Atlanta, Sept 24-28, 2011


Outline

¢ 91st Avenue Wastewater Treatment
Plant

¢ Palo Verde Water Reclamation
Facility (WRF)



Olst Avenue WWTP



O1st Avenue Statistics
« Capacity 204.5 MGD

o 229,000 AF/year

Treating 135 MGD

e 152,000 AF/year

65,000 AF/year to Palo Verde

 Palo Verde receives and additional 5,000 to 10,000
AF/year from the cities of Tolleson and Goodyear

30,000 AF/year to Buckeye Irrigation
28,500 AF/year to Tres Rios Wetlands

An acre foot of water = 325,851 gallons






Nuclear Plant Water Use

Secondary Loop

Primary Loop Tertiary Cooling Loop




P e ~ "'d-J"" i—---—-----—-. o g

Because of its desert Iocatlon Palo Verdeis the only
nuclear power facility that uses-100 percent«eclaimed
water for cooling. Unlike: other nuclear plants, Palo
~Verde maintains “Zero Dlscharge meaning no watgr IS

' dlscharged to rlvers streams or oceans 3 g

‘-"1_ \ﬁﬂ"'(“—! e '
= ¥ g vl o] o), AW el

,-,... ‘;- X
AT o Cr L

......



Water Reclamation Facility

: — =
-, [ = i 4 - (=" S : IRt e %
by i e et el SR . 4 | »
L, i i, WD sl & g
. | 4 f - - - - 1“7 e
pr—— — N |
; \ | ¢ b - 3 : i i f | \/ -
. i % o % -l o o8 ot i o —
I | -y i 3 4 ’ G
% ’ i U "
B 3 1 r e .
! ! T : !
= Tk
X > . o
N M r
i

The Palo Verde Water Reclamation Facility (WRF), is a 90 MGD tertiary
treatment plant that reclaims treated secondary effluent from the cities
of Phoenix, Scottsdale, Tempe, Mesa, Glendale and Tolleson.



-
Conveyance System

28.5 miles of gravity flow with 100-foot elevation drop,
8 miles pumped flow with 150-foot elevation increase

Phoenix-area
Water

Treatment
Plants

6 miles of 114~

. gravity flow
pipe

8 miles of 66

pressure flow pipe 22.5 miles of 96"
gravity flow pipe

Hassayampa
Pump Station



Inspection and Maintenance of
36-mile Pipeline



Processing WWTP Effluent

Cooling Water Treatment Systems

INFLUENT FROM WWTP

STORAGE, MIX
AND ADDITION

CHEMICAL

SYSTEMS
|
Lime Soda Carbon Sulfuric
43 KGPM Average Slurry Ash Dioxide Acid
TRICKLING 60 KGPM Summer
FILTERS 28 KGPM Winter v v v v
o Cold Process Lime and Soda Ash
B bump Softening for
STATION Reduction in Scaling Potential
GRAVITY
FILTRATION
ON SITE “EtonS/day average | - iEMICAL SOLIDS -
LANDFILL HANDLING
COOLING PUMP f{g';AGi'IES
TOWERS STATION :




Trickling Filters

¢ Treatment of the
secondary effluent
begins with biological
de-nitrification to
remove ammonia, which
takes place in the
Trickling Filters.

¢ This process involves
treated effluent trickling
down over a biological
growth maintained on
plastic media.



1st Stage Solids Contact Clarifiers

¢ After the addition of the
Slaked Lime to the influent
of the 1st Stage Solids
Contact Clarifiers elevating
the pHto 11.2, hardness
causing minerals settle to
the bottom of the Clarifier in
the form of a heavy sludge.

¢ This sludge is raked to the
middle of the Clarifier and
pumped from the system for
recycle and disposal.



2nd Stage Solids Contact Clarifiers

¢ In the Second Stage
Clarifiers, the pH s
lowered to 10.2 by the
addition of Carbon
Dioxide Gas.

¢ This pHdrop and the
addition of Soda Ash
solution causes the
precipitation of
additional Calcium and
further reduces
hardness.




Gravity Filters

¢ The effluent from the 2nd
Stage SCC flows to a
common header where the
pH is adjusted to 9.2 and
goes to the 24 Mixed Media
Gravity Filters.

¢ These Mixed Media Filters
contain a layer of Anthracite
Coal over a layer of Sand.

¢ They serve as a final
polishing process to remove
particulate Calcium.




Cooling Water Treatment

¢ Softening of wastewater treatment plant (WWTP)
effluent Is a necessity. Softening is performed to:

— Minimize scaling potential
— Maximize water use
— Minimize quantity of water required

Scale Forming Constituents = Influent Quality (ppm) | Effluent Quality (ppm)

Alkalinity (as CaCO,) 189
Calcium (as CaCO,) 183

Magnesium (as CaCO,) 123







Water Use

¢ 2010 cooling water Intensity

— 778 gallons/MWh
e 10 yr avg. = 764 gals/MWh

¢ 2010 cooling water use

— 74,560 acre feet
10 yr avg. = 66,538 acre feet

— 25 billion gallons
» = 38,000 Olympic-sized
swimming pools

» =100 Empire State
Buildings

¢ Cooling Water cycles

— 23.3 - 5 year average
e 25,000 — 29,000 TDS PPM




2010 Water Use by Type

Ground
water
3%

Effluent
97%

Palo Verde 2010
Water Use = 74,560

Ground
water
19%
Effluent Surface
63% Water

18%

Total APS 2010
Water Use = 119,692 AF



Site Aerial Photo

« Cooling Tower Blowdown
(Annual Rate)

— 950 Millhon Gallons
— 2,900 Acre Feet
— ~49% of the treated water

e Evaporation Rate 60-72
Inches/yr
— 3,250 - 3,900 AF/yr
 Note redundancy Iin

Impoundments, allows
for relining in 20 years



Groundwater
Monitoring

¢ Approximately 50 on-site
monitoring wells

¢ Located down-gradient of
structures that contain
water and at the site
boundary

4 Palo Verde has installed
many more wells than
required allowing for early
leak detection capabillities



Ancillary WRF Systems

¢ Domestic Water

— Reverse osmosis units fed from on site wells to
provide all potable water needs.

— All WRF Operations personnel are required to have
State Certification through Arizona Department of
Environmental Quality (ADEQ).

¢ Demineralized Water

— Mixed bed demineralizer utilized to meet high purity
water requirements for the site.

¢ Sodium Hypochlorite Generation
— Electrolytic cells used to produce bleach from brine.



Attachment D



3/14/2014 From zero to hero — the rise of ZLD | Global Water Intelligence - Archive: Global Water Intelligence

Quick search Q

R Al ghuteran ) veoua

e J[TP' CNNQO OgIE WATER
a o LT .

Solutions & Technologies

(http://www.veoliawaterst.com/)

From zero to hero — the rise of ZLD

e From: Vol 10, Issue 12 (December 2009) (/archive/10/12/)

e Category: Market insight (/archive/10/12/market-insight/)

e Country:

¢ Related Companies: Aquatech (/company/aquatech/), Enel (/company/enel/), General Electric (GE)
(/company/general-electric-ge/), HPD (/company/hpd/), Resources Conservation Company
(/company/resources-conservation-company/), Royal Dutch Shell (/company/royal-dutch-shell/) and
Siemens Water Technologies (/company/siemens-water-technologies/)

Subscription required

As a guest you can read up to 3 full articles before a subscription is required.
You can read a further 2 articles for free.
Subscribe Now (/subscribe-nowy/), Sign up for a Free Trial (/free-trial/), Log In (/accounts/login/)

Regulatory drivers are ensuring that zero liquid discharge is gaining in popularity. Capital and
operating costs can still prove prohibitive, as Gord Cope discovers.

If there was ever a Holy Grail of water recovery and reuse in an industrial plant, then it is undoubtedly zero
liquid discharge, or ZLD. While it may be difficult and expensive to achieve, zero liquid discharge is easy to
define.

http://www.globalwaterintel.com/archive/10/12/market-insight/from-zero-to-hero-the-rise-of-zld.html 1/11


http://www.globalwaterintel.com/subscribe-now/
http://www.globalwaterintel.com/free-trial/
http://www.globalwaterintel.com/accounts/login/
http://www.veoliawaterst.com/
http://www.globalwaterintel.com/archive/10/12/
http://www.globalwaterintel.com/archive/10/12/market-insight/
http://www.globalwaterintel.com/company/aquatech/
http://www.globalwaterintel.com/company/enel/
http://www.globalwaterintel.com/company/general-electric-ge/
http://www.globalwaterintel.com/company/hpd/
http://www.globalwaterintel.com/company/resources-conservation-company/
http://www.globalwaterintel.com/company/royal-dutch-shell/
http://www.globalwaterintel.com/company/siemens-water-technologies/
http://www.globalwaterintel.com/

3/14/2014 From zero to hero — the rise of ZLD | Global Water Intelligence - Archive: Global Water Intelligence

“A ZLD system means that no liquid waste leaves the boundary of the facility,” says Keith Minnich, Veolia’s
vice president of water solutions and technologies. “Technically, that could mean you have a big pond inside
the fence, but the term usually refers to a mechanical system of an evaporator and a crystallizer.”

There are thousands of evaporator/ crystallizer thermal systems in use around the world, serving a wide